For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 1 of 21

lmmmw Rw \\

s
fl

;nunun‘L

13083 15HP GEAR DRIVE GARDEN TRACTOR (S/N 130830100101)

>
=
o N
=
L
(9]
(9]
<
=
= k,
Zl Vm ,J,.. N
& fw y \ ._.__l k] ._v o= NIG_.II ‘. ..m
Y - -H,A.yﬁ. e \ ..\ AR ,w.f,m ,umum\ _“um,\mwm \‘ : ,ﬂ,ﬁAI
o N\// VA AW // \ 2
O \ ;mvf Y g l.i.l.v s\ W MWJ\
=
s
O
O
m

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13083 15HP GEAR DRIVE GARDEN TRACTOR (S/N 130830100101) Page 2 of 21
BODYWORK & TRIM ASSEMBLY
Ref#  Part Number Qty S/P/F  Description
1 1765440001 0 ASSM-FRAME
9 1186391 0 S  NUT-HFLK 5/16-18 ZP
10 1100044 0 S SCR-HHC 5/16-18X.75 GR 5 ZP
19 1768787 0 PLUG 2.50
26 1186100 0 /P SCR-CARR 5/16-18X1.0 G2 ZP
42 1185893 0 /P NUT-SPEED
45 1765382 0 HOOD-TRACTOR
46 1765376 0 CONSOLE
48 1765331010 0 TRIM-FENDER REAR
49 1765370 0 PAD-FOOT RH
50 1765371 0 S PAD-FOOT LH
52 1765384 0 LATCH
53 1730681 0 /P SPACER-TUBULAR
?55 1768775001 0 BRKT-MOUNTING
56 1186389 0 /P NUT-HF/LK 1/4-20 ZP
?57 1761680 0 S  NUT-SELF RETAIN 5/16-18
59 1765497 0 PIN-PIVOT HOOD
60 1723478 0 /P PIN-HITCH .125X2.56 ZP
61 1186330 0 S SCR-LOCK
62 1766139 0 S COVER-LIFT HANDLE
63 1901900 0 /P DECAL-AMERICAN LEGEND-LRG
64 1767998 0 /P NUT-SELF THRD 1/4
65 1186309 0 /P SCR-HH 1/4-20X.625
66 1765310 0 QUADRANT-SHIFT
71 1766383 0 DECAL-STRIPE HOOD FRONT
72 1759101 0 DECAL-LOGO
73 1766382 0 DECAL-STRIPE SIDE
74 1767886 0 /P DECAL-LOGO TROY-BILT
75 1767815 0 DECAL-MODEL 13053
76 1766140 0 DECAL-FUEL LEVEL
77 1186230 0 S NUT-HEX 5/16-18 ZP
78 1766142 0 DECAL-OPER INST
84 1100241 0 S WASHER-LK .25 ZP
85 1107383 0 S WASHER-FLAT 3/8 SAE
88 1186097 0 S SCR-CARR 5/16-18X.62 G2 ZP
115 1120210 0 PIN-ROLL .188X1.0
120 1768828001 0 BRKT-HOOD ALIGN
125 1767873001 0 SHIELD-HEAT UPPER
129 1767878 0 SUPPORT-SHIFT ARM
166 1720883 0 /P WASHER-FLAT 1.25X.28X.062 ZP
170 1100242 0 S WASHER-LK .312 ZP
172 1816081 0 SCR
190 1739918 0 RIVET-POP
194 1186229 0 S  NUT-HEX 1/4-20 ZP
196 1759102 0 DECAL-LOGO FENDER
198 1767876 0 DECAL-FUEL
236 1186329 0 S SCR-HFLK 5/16-18X.75 ZP
265 1705793 0 WASHER-1.06X.51X.09 NYLON
266 1706782 0 /P WASHER-BOW .74X.52X.01
267 1734269 0 KNOB
268 1754125 0 /P SCR-SHLDR 3/8-16X.25 G5ZP
269 1766075001 0 BRKT-SUPPORT SEAT
270 1766074001 0 /P SUPPORT-SEAT

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13083 15HP GEAR DRIVE GARDEN TRACTOR (S/N 130830100101)
BODYWORK & TRIM ASSEMBLY

Page 3 of 21

Ref#  Part Number Qty S/P/F  Description
271 1766077 0 /P SPRING-COMPRESSION
273 1766161 0 KIT-SEAT (TRACTOR)
274 1766347 0 /P BRKT-SPRING HOLD DOWN
275 1111599 0 S  SCR-HH 1/4-20X.625 G5 ZP
292 1766349 0 LENS-INSTRMTS WARN LIGHTS
313 1185712 0 SCR
342 1767897 0 GASKET-HEAT SHIELD
345 1767898 0 STRIP-SEALING
346 1765397 0 DECAL-SERVICE
359 1100913 0 S SCR-HH 3/8-16X.88 G5 ZP
360 1110108 0 S  NUT-H/LK 3/8-16
368 1767995 0 PAD
531 1768716 0 FENDER-RED W/DECALS
1735222 0 /P PAINT-BLACK SPRAY
1900706 0 S PAINT-RED SPRAYCAN POWDER
1771219 0 KIT-SEAT TRIM
1771220 0 SCR-SEAT RING
67 0 UNKNOWN

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 4 of 21

B

W._”.w

-
_!M
M)

I
£

- =F
g W
R &
(4] _nnmv

H...Jllll..‘\\\\

i

WWW.mymowerparts.com

13083 15HP GEAR DRIVE GARDEN TRACTOR (S/N 130830100101)

ELECTRICAL ASSEMBLY



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13083 15HP GEAR DRIVE GARDEN TRACTOR (S/N 130830100101)

Q
—+

N

w
=
Y
<
T

Page 5 of 21

Description

ELECTRICAL ASSEMBLY

Ref # Part Number
70 1107381
84 1100241
194 1186229
275 1111599
277 1185985
278 1735531
279 1751328
280 1752137
281 1752506
282 1751497
283 1753986
284 1754250
285 1755349
287 1758070
288 1758146
289 1758147
290 1764898
291 1764886
293 1764888
294 1764890
295 1767842
296 1764894
297 1764895
298 1764899
300 1766184
301 1766264
305 1709652

306 1765258001

307 1765444001
308 1766163
309 1747738
313 1185712
362 1724492
521 1765398
522 1752872
523 1752875
524 1765400
536 1768969
538 1764897
553 1764896

eNeoNolololololololololololololololololololololoNolololololololololololoNoNoNeNe]

NV OVITOHTOLLLLOOLOOW

WASHER-FLAT 1/4 SAE
WASHER-LK .25 ZP
NUT-HEX 1/4-20 ZP
SCR-HH 1/4-20X.625 G5 ZP
NUT W/LKWASHER 10-24 ZP
TIE-CABLE NYLON BLACK
SWITCH

SOLENOID

SWITCH-SEAT

BATTERY

KEY-IGNITION
SWITCH-IGNITION
SCR-PHP 1/4-20X.50 ZP
SCR-HHS 10-24X.625 ZP
NUT-SWITCH
CAP-SWITCH
CABLE-STARTER
CABLE-BATTERY (-)
CABLE-BATTERY
BOOT-SOLENOID
HARNESS-MAIN WIRING
SWITCH-LIGHT
SWITCH-PTO
BOOT-TERMINAL
COVER-SWITCH
GROMMET

NUT-WING
CLAMP-BATTERY
BRKT-BATTERY LOWER
SCR-HOOK

CLIP-J

SCR

SCR 1/4-20X.5 FL SELF TAP
ASSM-HEADLIGHT
LIGHTBULB

SOCKET
LENSE-HEADLIGHT

FUSE

LIGHTBULB

ASSM-DIODE

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 6 of 21

13083 15HP GEAR DRIVE GARDEN TRACTOR (S/N 130830100101)

ENGINE ASSEMBLY

510\
/T

w -,.,,f
, \ \\,, ,,,

- Y
e

: R
_n_—.- \annll \t)ﬂlr ..|

m

[
8 &8

_,rmww
. m---

==

bt
h
-

WWW.mymowerparts.com

[
/ i “ { £
s ruu
J 6. .// / @ w o
/ \)/ n..f R
.r h I.-.ll L
/ va .\...f
r- ! H
LA / ,
=V !
M _ \\‘ Ly .\,
¢ 5 N & - 2
MW,_ w ﬂW n” Vi -
o 7
,\ ;
T s - -
—_——- /
A\ &
. ’




For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13083 15HP GEAR DRIVE GARDEN TRACTOR (S/N 130830100101) Page 7 of 21
ENGINE ASSEMBLY
Ref#  Part Number Qty S/P/F  Description
56 1186389 0 /P NUT-HF/LK 1/4-20 ZP
65 1186309 0 /P SCR-HH 1/4-20X.625
85 1107383 0 S WASHER-FLAT 3/8 SAE
114 1768194 0 S SCR-THRD FRM 3/8-16X1.50
117 1758940 0 S DEFLECTOR-MUFFLER
160 1766200 0 /P PULLEY-ENGINE
163 1186231 0 S NUT-HEX 3/8-16 ZP
167 1100243 0 S WASHER-LK .375 @ DEPL
191 1754128 0 /P SCR-FLANGE 1/4-20X3/4 GR5
219 1752694 0 TRIM
278 1735531 0 S  TIE-CABLE NYLON BLACK
315 1766341 0 PAD-FUEL TANK
316 1766188 0 /P CAP-FUEL
317 1765404 0 TANK-FUEL
318 1767983 0 S CONTROL-THROTTLE
319 1767982 0 CONTROL-CHOKE
320 1766327 0 S HOSE
321 1766326 0 CAP-OIL DRAIN
322 1766325 0 S ASSM-OIL VALVE
323 1766121 0 /P KNOB
324 1766298 0 S MUFFLER
325 0 0 F  ENGINE, B&S #28N707-0612-Al
327 1755341 0 S CLUTCH-ELECTRIC
328 1744455 0 /P WASHER-SPEC 1.42X.468X.25 ZP
329 1767165 0 S  SCR-HH 7/16-20X3.00
331 1754787 0 /P CLUTCH-RETAINER
332 1748146 0 KEY-.25 SQ X 2.5
333 1766119001 0 BRKT-MOUNTING CONTROL
334 1100244 0 S WASHER-LK .438 ZP
335 1762042 0 SCR-HH 3/8-16X1.0 THDFM
337 1185140 0 S WASHER-LOCK
338 1747993 0 S  SCR-HXSKT 5/16-18X.75 BO
351 1750687 0 S CLAMP-HOSE
352 1767879 0 LINE-FUEL
513 1727491 0 S FILTER-FUEL
514 O 0 F MUFFLER GASKET
533 1738433 0 S BUSHING-RUBBER
534 1751477 0 S ELBOW-90 DEG (FUEL LINE)
535 1768804 0 S  VENT-FUEL TANK

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 8 of 21

=
o
—
o
o
—
o
™M
3 °
4 7o
P = v
qu ...\ Ok
ot R g 5
m _m 8 ,x//y e N
3 RN N mvyr ! gt A._.,wm,
< e e\ SR K o o =
= I!...i,m" ,r// _Hv ) o !/W -Mv_"mm \\ mm
m lllrle. " “Wu/MﬂNuum .\__
&) .“ \ yiww.bwi.m
x VAN s
< \\ . .
> s
x ¥
2> R

Y 3
g A "5 & N
03 RSN
W Mu [+ /V / ////
m_LML N /) ///
S < A., \/ / N/ /
@ T N/ N\ V/4

,m,w/..-\ \ /””WR“\

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13083 15HP GEAR DRIVE GARDEN TRACTOR (S/N 130830100101) Page 9 of 21
FRAME ASSEMBLY
Ref#  Part Number Qty S/P/F  Description
1 1765440001 0 ASSM-FRAME
2 1766050001 0 SUPPORT-REAR TANK
3 1766082001 0 ASSM-BRKT ATTACHMENT
4 1766336001 0 BUMPER-FRONT
5 1765431001 0 SUPPORT-FENDER
6 1765446001 0 SUPPORT-CONSOLE
7 1766086001 0 STOP-MOWER DECK
9 1186391 0 S  NUT-HFLK 5/16-18 ZP
10 1100044 0 S SCR-HHC 5/16-18X.75 GR 5 ZP
11 1100046 0 S  SCR-HH 3/8-16X1.0 G5 zZP
12 1100779 0 S SCR-HH 5/16-18X1.75
14 1107382 0 /P WASHER-FLAT 5/16 SAE
56 1186389 0 /P NUT-HF/LK 1/4-20 ZP
60 1723478 0 /P PIN-HITCH .125X2.56 ZP
65 1186309 0 /P SCR-HH 1/4-20X.625
85 1107383 0 S WASHER-FLAT 3/8 SAE
91 1732499 0 /P NUT-TOP/LK 5/16-18 ZP
162 1767874001 0 SHIELD-HEAT UPPER
181 1767883 0 PAD
236 1186329 0 S  SCR-HFLK 5/16-18X.75 ZP
309 1747738 0 /P CLIP-J
349 1767867 0 PLATE-PIVOT RH
350 1767868 0 PLATE-PIVOT LH
353 1767963001 0 SHIELD-HEAT

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 10 of 21

Hp= SN H/ & \M\ )
=1 prmm e L... M “m"a > L . ) =
:R Hl.Jﬂlm / & IJWWJ&ﬂ.-!m.NW.&_T_ um- \, ] _ “m” o
, ﬂ N TER A

,II...IINW m nuy = ~\ oty

Af/ - // 4,\ .YllllN v,l M - .//,

y, / N i 8
i y o 1.-/./
ﬂ\\ \..\ e - NMMW/ )
VTHWWWME - .L\l . ...\nq MH_
‘_mm JEM.E mm \71...9. mw\l =
B -8 o
) .,\ - M“ u” &=
N & e B/
& ~% =
Wﬂ a0 S
23 = 5 O
| i s __\w ._5
V' ¥4
,.\._ _.z, _m.u MW.
v \ I.Wmn/l _ / _mmw...u Q.
/== m 8 N N S Y- &m / q
m. g — g==x1 ®I DR ] >//,| (\
g\ Amw 08 Qb= W
& o // Ny ﬂv O
SV 0\ N )
¢ ﬁmm N2\ m
NN 5 AW c

v
- AN .t Hv a
£8  _\ = _. \RV; NN \Vy _
& = Bk ] ! / // ,\ A
eUIm@mwmmw@r - ru.. ey / A ..\\ , /. /// I lll..s..uu- -
T o8 ; 8\ W

Pl B

\ o) =1
g52 A 4/

, o\”, S

E g O F ” AR ,,f- T
/ .f, / N, /v \ / &
@ (w. e N ™ s, ~
: s 200 N GTDs

—

=Nyl V/w g
5 / s a \ -

‘,v.m _./ rllter.\ W nﬂ/

13083 15HP GEAR DRIVE GARDEN TRACTOR (S/N 130830100101)

GEAR DRIVE ASSEMBLY




For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13083 15HP GEAR DRIVE GARDEN TRACTOR (S/N 130830100101) Page 11 of 21
GEAR DRIVE ASSEMBLY
Ref#  Part Number Qty S/P/F  Description
1 1765440001 0 ASSM-FRAME
8 1100045 0 S SCR-HH 5/16-18X1.0 G5 ZP
9 1186391 0 S NUT-HFLK 5/16-18 ZP
10 1100044 0 S SCR-HHC 5/16-18X.75 GR 5 ZP
13 1733398 0 S  NUT-LOCK 3/8-16
14 1107382 0 /P WASHER-FLAT 5/16 SAE
25 1767987 0 JOINT-BALL
33 1766984 0 /P SCR-HFLK 5/16-18X.75
39 1767821 0 GUIDE-BELT
40 1766241 0 /P WASHER-SPEC .75X2.50
41 1703073 0 /P WASHER-THRUST
58 1734398 0 S NUT-HT LK 1/4-20
70 1107381 0 S WASHER-FLAT 1/4 SAE
81 1100048 0 S  SCR-HH 3/8-16X2.0 G5 ZP
82 1100069 0 S SCR-HH 1/4-20X1.0
83 1100086 0 S  SCR-HH 3/8-16X1.75 G5 ZP
84 1100241 0 S WASHER-LK .25 ZP
85 1107383 0 S WASHER-FLAT 3/8 SAE
86 1100346 0 S PIN-COTTER .09X.75 ZP
87 1111609 0 S  SCR-HH 5/16-18X2.75 G5 ZP
88 1186097 0 S SCR-CARR 5/16-18X.62 G2 ZP
90 1715538 0 /P BUSHING-.5X.5 NYLON FLNG
91 1732499 0 /P NUT-TOP/LK 5/16-18 ZP
92 1733103 0 /P PIN-.312X.75
94 1767837 0 /P JOINT-BALL
95 1756151 0 /P IDLER
96 1760096 0 /P GUIDE-BELT
97 1760097 0 /P PULLEY-IDLER
98 1751848 0 SWIVEL
99 1765044 0 ROD-CLUTCH
100 1765096 0 LATCH-BRAKE CLUTCH USE1771514
101 1765156 0 CLIP-CLAMP .75 ID
102 1765167 0 PAD-FOOT PEDAL
103 1765252 0 PEDAL-BRAKE
104 1765257 0 BRKT-BRAKE LOCK
105 1765297 0 PAD-BRAKE
106 1765305 0 SPRING-COMPRESSION
107 1985140 0 SPRING-EXTENSION
108 1765402 0 /P SPRING-EXTENSION
109 1765461 0 ROD-PIVOT
110 1766215 0 CAP-HUB
111 1186312 0 SCR-HFLK 1/4-20X1.00
112 1104338 0 S KEY-25SQ X 2.0
116 1118554 0 S  RING-RETAINING
119 1185816 0 /P WASHER-SPEC
122 1186393 0 /P NUT-HFLK 3/8-16 ZP
124 1767889 0 SUPPORT-CABLE
127 1753025 0 /P NUT-LUG 7/16-20
128 1753026 0 S BOLT-WHEEL
139 1760323 0 WASHER-.376 DIA
142 1767808 0 GUIDE-BELT
147 O 0 TRANSAXLE
?150 1765361 0 ROD-BRAKE

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13083 15HP GEAR DRIVE GARDEN TRACTOR (S/N 130830100101) Page 12 of 21
GEAR DRIVE ASSEMBLY

Ref#  Part Number Qty S/P/F  Description
154 1765482 0 /P RETAINER-CLUTCH

?156 1766019 0 HUB-WHEEL
160 1766200 0 /P PULLEY-ENGINE
163 1186231 0 S  NUT-HEX 3/8-16 ZP
164 1767900 0 GUIDE-BELT
166 1720883 0 /P WASHER-FLAT 1.25X.28X.062 ZP
167 1100243 0 S WASHER-LK .375 @ DEPL
168 1100805 0 S  SCR-HH 1/4-20X.75 G5 ZP
173 1761608 0 WASHER-.865X.281X.1793
174 1111683 0 S SCR-HHC 1.4-28 X .50
184 1100806 0 S  SCR-HH 1/4-20X1.25
187 1765031 0 ASSM-BRAKE PEDAL
192 1891733 0 S WASHER-1.12X.378X.125
193 1104436 0 S KEY-WOODRUFF .188X.75
194 1186229 0 S NUT-HEX 1/4-20 ZP
199 1765043 0 /P CABLE-SHIFT
200 1765048 0 PLATE-IDLER
201 1765052 0 ARM-SHIFT
209 1766115 0 KNOB
210 1767884 0 /P SPRING-EXTENSION
215 1766345 0 SPACER
218 1766186 0 ARM-TRANSMISSION
220 1767985 0 ROD-ADJUSTING
221 1765365 0 SUPPORT-TRANSMISSION
222 1767127 0 S BELT-V
223 1765463 0 /P PULLEY-TRANSMISSION
225 1100043 0 S  SCR-HH 3/8-16X1.25
228 1713803 0 S IDLER-SHEAVE 3" X 1"
229 1766212 0 SHAFT-PIVOT
238 1767892 0 GUIDE-BELT
286 1768818 0 S WASHER-.75X.406X.092
299 1729780 0 /P GUIDE-BELT
327 1755341 0 S CLUTCH-ELECTRIC
330 1756164 0 PULLEY-IDLER
336 1186132 0 S BOLT-CARR
356 1186245 0 S  NUT-HEX/JAM 3/8-24 ZP
386 1107385 0 S WASHER-1.06X.531X.1 ZP
518 1768795 0 TIRE
519 1766131 0 /P RIM-WHEEL REAR
520 1718086 0 S STEM-VALVE

WWW.mymowerparts.com



Page 13 of 21

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13083 15HP GEAR DRIVE GARDEN TRACTOR (S/N 130830100101)

LIFT ASSEMBLY

L,

Lo A\
Qe N
wnwmnwawwﬁﬂlln“.w_/ ,”_,

{/ AL, m.u.umw...mw”/ M
IAETN

= Wﬂlmmm \yv’
3 el I.I..Jﬂ‘-Iv /

o\ V\ /
/””A\A
\i

\

X

\

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13083 15HP GEAR DRIVE GARDEN TRACTOR (S/N 130830100101) Page 14 of 21
LIFT ASSEMBLY
Ref#  Part Number Qty S/P/F  Description
1 1765440001 0 ASSM-FRAME
9 1186391 0 S  NUT-HFLK 5/16-18 ZP
13 1733398 0 S  NUT-LOCK 3/8-16
85 1107383 0 S WASHER-FLAT 3/8 SAE
163 1186231 0 S NUT-HEX 3/8-16 ZP
197 1767877 0 DECAL-WARNING
227 1100349 0 S PIN-COTTER .125 X .75 ZP
230 1100351 0 PIN-COTTER .120X1.25 ZP
231 1111614 0 S  SCR-HH 3/8-16X3.0 G5 zP
232 1100799 0 S SCR-HH 5/16-18X1.5 G5 ZP
233 1107386 0 S WASHER-1.305X.649X.098 ZP
234 1185376 0 /P PIN-DRIVE
235 1817091 0 PIN-HITCH
236 1186329 0 S  SCR-HFLK 5/16-18X.75 ZP
237 1187961 0 /P PIN-ROLL .156X1.0
239 1714521 0 BEARING-SPHERICAL
240 1717942 0 NUT-SPECIAL 5/16-18
241 1738490 0 /P SPACER
242 1763355 0 S WASHER-1.5X.375X.18 ZP
243 1765445 0 SPRING-LIFT ASSIST
244 1765457 0 BRKT-LIFT ASSIST
245 1765458 0 SCR-LIFT ASSIST
246 1765485 0 /P KNOB-HEIGHT ADJUST
247 1766028 0 BLOCK-DETENT
248 1766029001 0 LATCH
249 1766048 0 KIT-SVC SCR HGT ADJ
250 1766057 0 CLAMP-LIFT
251 1767885 0 /P ROD-LIFT
252 1766059 0 /P SWIVEL-LIFT REAR
254 1766080 0 SPACER
255 1766174 0 SPRING-EXTENSION
256 1766175 0 SCR-SHOULDER
257 1766178 0 ROD
259 1766257 0 BLOCK-HEIGHT ADJUST
260 1766259 0 COLLAR-HEIGHT ADJUST
261 1766340 0 GRIP-LIFT
262 1766346 0 GROMMET-SNAP BUSHING
276 1767880 0 S  BUTTON-LIFT
525 1766032001 0 HANDLE-LIFT
526 1764140 0 /P BUSHING
527 1766068001 0 LIFT
528 1185649 0 /P RING-RETAINING EXT .694 ID
529 1768718 0 LINK-LIFT W/DECAL
530 1768717 0 /P LINK-LIFT W/DECAL
531 1768716 0 FENDER-RED W/DECALS

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 15 of 21

wrmr,. A
Nmnf“r,lf J

a1

13083 15HP GEAR DRIVE GARDEN TRACTOR (S/N 130830100101)

STEERING ASSEMBLY

/
Ny \ - .....,m..,.... Lm

.m.._..... — = n.....:ﬂl ,
ﬁw ¥ ,vﬂ_ .,

mT ]

___nu

i.i...n

1
;ﬁ 4

_Huunu

D)

M

L.

[—]
(T

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13083 15HP GEAR DRIVE GARDEN TRACTOR (S/N 130830100101)
STEERING ASSEMBLY

Page 16 of 21

Ref#  Part Number Qty S/P/F  Description
1 1765440001 0 ASSM-FRAME
9 1186391 0 S  NUT-HFLK 5/16-18 ZP
15 1766027 0 /P WHEEL-STEERING
16 1765443 0 SUPPORT-STEERING SHAFT
17 1765010 0 /P SHAFT-STEERING
18 1765243 0 GEAR-PINION
20 1768771 0 S ASSM-STEERING GEAR
21 1703073 0 /P WASHER-THRUST
22 1766221 0 CAP-STEERING
23 1185284 0 S  PIN-ROLL .25X2.25
24 1185348 0 S PIN-ROLL 1/4 X 1-1/4
28 1705092 0 S WASHER-1.0X.64X.09
29 1177567 0 S RING-RETAINING
30 1768796 0 S  NUT-HEX/JAM 1/2-20
31 1758231 0 S/IF NUT-H/LK 5/8-11
32 1767953 0 SCR-HH
33 1766984 0 /P SCR-HFLK 5/16-18X.75
34 1765315 0 LINK-DRAG
35 1186247 0 S NUT-JAM
36 1766180 0 JOINT-BALL
40 1766242 0 /P WASHER-SPECIAL .75X2.5
43 1185689 0 RING-HEAVY EXT HD 1.0 ID
110 1766215 0 CAP-HUB
236 1186329 0 S  SCR-HFLK 5/16-18X.75 ZP
366 1100266 0 S WASHER-1.75X.687X.134 ZP
387 1731504 0 S  FITTING-GREASE 90 DEGREE
501 1765316001 0 SPINDLE-WHEEL LH
502 1110150 0 S NUT-LOCK
503 1752556 0 BEARING-FLANGE
504 1703073 0 /P WASHER-THRUST
505 1185689 0 RING-HEAVY EXT HD 1.0 ID
506 1765009 0 S KIT-TIE ROD W/HDW
507 1765322001 0 AXLE-FRONT
508 1765317 0 SPINDLE-WHEEL RH
509 1768792 0 S TIRE-16X6.50-8
510 1766073 0 RIM-WHEEL
511 1718086 0 S STEM-VALVE
512 1756524 0 /P BEARING-BALL
532 1185976 0 S  FITTING-GREASE 1/4-28X2.00

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

.m. N N mw 8 2 j

- / S LSS /
S e d 400666 @asd
/ —
~ S mm >
— 8oy . § v
@ sl fi Q ST g
: SR $ f
o FAN T mm B & 7/
(/N IAS Sg A7
mm \ .nna...wu @W .wa, N ...x\_
Ip,q ) \ W,NW > L., 7\
o T ) |
g PR )
= & mw & ,\ \\ -
o / P~ S,
— B W i W
w m “mr/{”. S .ém.wyg% s
o \ Amn, X, Mg m o ® .“ 3
m mw..g...-_..,_ _//.n g Iﬂmw. mm mn
L=z ~ m@x w & : U.
x 3 5™ Ammm B pmx J
OO mw B ..w@ e )
52 / LY NS Y&
<€ M nmn.mﬂmHW“M/ e mm mﬂ A.\. mﬂﬂmWI \v. = / //,mw
- 0 m “w xnuw”. Am Q=@ ) o J o8
i IS ST
@ © !II ’ 2,
< 2. £ wwﬁm !
Q) & = K’ m_/ W ww mm “n / d \ymnn./.\,wwn
wy iy g 3 o
(] @n N ¢
D L Jﬁ@f TH \_‘. - ~ - [ \ \
X ml\ m@.& WW 7 m.»x \
3. m\. ]
h= .
o9 S
0 ' i
W (V)] &, \__
55 2/ )
2 @ V4
< QS
% R \MWI - mm\ \
— T ~ /Ir g
~f !mluw

/IIl

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13083 15HP GEAR DRIVE GARDEN TRACTOR (S/N 130830100101) Page 18 of 21
TRANSMISSION (PEERLESS 820) BREAKDOWN
Ref#  Part Number Qty S/P/F  Description
1  772098A 0 COVER
2 780155 0 NEEDLE BEARING
3 770088 0 CASE
4 776276 0 COUNTERSHAFT
5 776275 0 OUTPUT SHAFT
6 778247 0 OUTPUT GEAR
7 778253 0 SPUR GEAR
8 792138 0 SHIFT KEY
9 784216 0 COLLAR
10 784342 0 ROD & FORK
11 778246 0 BEVEL GEAR
12 778245 0 INPUT PINION
13 778198 0 BEVEL GEAR
14 778197 0 BEVEL GEAR
15 778248 0 RING GEAR
16 786027 0 DRIVE BLOCK
17 786019 0 DRIVE PIN
18 786121 0 SPACER
18A 786122 0 SPACER
20 792077 0 BALL
21 792078 0 SCREW
22 792079 0 SPRING
24 780071 0 THRUST BEARING
25 792129 0 SCREW
25A 792073 0 SCREW
26 792018 0 RET RING
27 792018 0 RET RING
28 788040 0 RET RING
29 780072 0 WASHER
30 780108 0 WASHER
31 780128 0 WASHER
31A 780107 0 WASHER
31B 780042 0 WASHER
36 790043 0 BRAKE DISK
37 790007 0 BRAKE PAD PLATE
38 799021 0 BRAKE PAD
39 786026 0 DOWEL PIN
40  792076A 0 WASHER
41 790013 0 BRAKE LEVER
42 792073 0 SCREW
43 792075 0 NUT
44 790025 0 HOLDER
46 786086 0 BRACKET
47 774907 0 AXLE
48 774906 0 AXLE
49 778207 0 SPUR GEAR
50 778239 0 SPUR GEAR
51 778256 0 SPUR GEAR
52 778204A 0 SPUR GEAR
53  778203A 0 SPUR GEAR
56 7478211 0 SPUR GEAR
57 778240 0 SPUR GEAR
58 778257 0 SPUR GEAR

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13083 15HP GEAR DRIVE GARDEN TRACTOR (S/N 130830100101) Page 19 of 21
TRANSMISSION (PEERLESS 820) BREAKDOWN
Ref#  Part Number Qty S/P/F  Description
59 778201 0 SPUR GEAR
60 778202 0 SPUR GEAR
63 786071 0 SPACER
64 786072 0 SPACER
?65 780139 0 WASHER
66 776366 0 INPUT SHAFT
67 776313 0 BRAKE SHAFT
72 792074 0 PLUG
79 792144 0 SPRING
81 786081 0 ROLLER CHAIN
82 786082 0 SPROCKET
83 786123 0 SPROCKET
84 786131 0 BEARING CAP
87 788042 0 OIL SEAL
88 780119 0 BALL BEARING
89 780050 0 BALL BEARING
90 788067B 0 GREASE
96 780084 0 THRUST BEARING
97 780051 0 WASHER
?98 780165 0 WASHER
99 788077 0 O RING
100 780166 0 WASHER
101 774833 0 CARRIER
102 774834 0 CARRIER
103 792020 0 SCREW
104 792006 0 WASHER
?105 780153 0 WASHER
106 786144 0 SLEEVE
107 780152 0 NEEDLE BEARING
108 780150 0 NEEDLE BEARING
109 792001 0 O RING
110 786142 0 SLEEVE
111 788071 0 SQUARE-CUT RING
112 780168 0 NEEDLE BEARING
113 786143 0 SLEEVE
114 780151 0 NEEDLE BEARING
115 786145 0 SLEEVE
116 788070 0 SQUARE-CUT RING
117 780031 0 NEEDLE BEARING
150 510334 0 GASKET ELIMINATOR

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

A*L k4

e e e

== u
/

A e

i
[

- e i \ o o
(qV] s .J
y—
° 1
N ﬁ ._“_:
\
(] //
S N
o Za
g | 3 . mw o _ :oum w
I a3 £ 12D Sa e OO X (2T _Hw P v_ ”,H.“\ “
s N —— o] ..uu.mi
)
1 Ll | e ey
S || 20 <
— N wlll [}
3 =]
= = o
% " -, _mm
@ mm |||||| | aan Amp—i o
R Jis N w - /
- E,muv [ S - > _
] N 7 £
z 0 Bt Seewed o IRlEgEEed, B, EEaezaeesy & [ e - oo R ummlv.
@ E | Ny
N— <L = I .I__ m_. IIIII A”_Q m% h S %
@7 N =X UL
S : A
m \, T BLEY w D am e £2 T M Em e = =
A ' L 1
L
o
@ " "
< - Yoy
© Wil / \=
Y : ‘ N
2 et Wy
a i (@ b
Q o3 N
nd
<
L
O
o
I
Te)
—
™
00}
o
o™
—

WIRING DIAGRAM

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13083 15HP GEAR DRIVE GARDEN TRACTOR (S/N 130830100101) Page 21 of 21
WIRING DIAGRAM
Ref#  Part Number Qty S/P/F  Description
0 0 ILLUSTRATION ONLY

WWW.mymowerparts.com



